Product Monograph Information

SOLVET

Telephone: 1-403-456-2245
Toll-Free: 1-877-456-2755
Fax: 1-403-271-2920
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

KAOLIN-PECTIN ORAL SUSPENSION

Kaolin 197 mg/mL and Pectin 4.33 mg/mL Veterinary Use Only DIN 02454009

WARNINGS: KEEP OUT OF REACH OF CHILDREN.

ACTIVE INGREDIENTS: Each mL contains kaolin 197 mg and pectin 4.33 mg

INDICATIONS: Kaolin-Pectin Oral Suspension is an adsorbent, used as an aid in the treatment of diarrhea and enteritis in cattle and horses.

DOSAGE and ADMINISTRATION: Administer orally every 2 to 4 hours, to effect. Shake well before using.

Adult cattle, horses: 15 to 30 mL per 45 kg.

Calves, foals: 15 mL per 10 kg.

CAUTIONS: If clinical signs persist after 3 days of treatment, consult a veterinarian as diagnosis and therapeutic plan need to be re-evaluated. This product should not replace adequate fluid/electrolyte monitoring or replacement therapy in severe or chronic diarrheas.

STORAGE CONDITIONS: Store between 15°C and 25°C. Protect from light, humidity and freezing.

SHAKE WELL BEFORE USING.

PRESENTATION: 4L, 10L

PRODUCT CODE: KPN4, KPN10

